m 990 SUPER DUKE BLACK 2007 <2007><AU, GB><9860G7>

EXHAUST SYSTEM
4202
Pos Part Number Description Additional Text Quantity

1* 61105007000 EXHAUST PIPE FRONT 07 1.00
2% 61105008000 EXHAUST PIPE REAR 07 1.00
3 61005005000 Exhaust gasket 05 2.00
4 61005009000 SPACER BUSH. 8,5X15X7,5 05 2.00
5 51010086100 self-locking nut M8 Cu 5.00
8 61041090000 LAMBDA SENSOR 05 2.00
10 61005007049 CLAMP EXHAUST PIPE 05 1.00
11 0015080403 HH COLLAR SCREW M 8X40 WS=10 1.00
12 0021080003 WASHER DIN9021-A 8,4 1.00




13 51005067000 INSOLATE WASHER 8,5X28X3 1.00
14 58405050065 collar bushing 8.5x12x23.5x10 2.00
15* 62505015150 EXHAUST PIPE BRACKET FRONT 07 1.00
16 0015080353 HH COLLAR SCREW M 8X35 WS=10 FC 2.00
17 54305068100 damp. component silicone grey 3.00
18 0125080003 washer DIN 125 A -8.4 1.00
20* 61105051000 EXHAUST CLAMP 52,2MM 07 1.00
21 58405005001 Graphite ring 45X50X25 1.00
30 61005052000 EXHAUST CLAMP CPL. 05 1.00
31* 61105083000 SILENCER 07 1.00
32 61005090120 THERMAL SHIELD SILENCER LE. 07 1.00
33* 61005090130 THERMAL SHIELD SILENCER RE. 07 1.00
34* 61005090122 THER.PROT.FOIL SILENCER L/S 1.00
35* 61005090132 THER.PROT. FOIL SILENCER R/S 1.00
36 61005091000 DAMP. COMPON. SILICONE GREY 05 6.00
37 54603048100 clip nut M6 2.00
38 0738060101 Oval head screw ISK 1ISO7380 M6 2.00
39 61005083011 ANTI-ROTATION ELEMENT CPL. 05 2.00
40 0015080253 HH COLLAR SCREW M 8X25 WS=10 2.00
41 61005013000 RUBBER SILENCER SUPPORT 05 2.00
42 61005014000 Sleeve silencer support 2.00

* = New part




